FORM 160.44-RP2.1

Variable Parts — Models MTH/LTH 67 AND 76

TABLE 1 — VARIABLE PARTS —MTH 76 {(HERMETIC COMPRESSOR)

180, 240 HP 50 HZ 305 HP, 60 Hertz 305 H.P. 50 Hertz
Item Description 364-46184-007 364-46184-008 36446184010 364-46184-011
Qty. Qty, Qty. Qty.
MTH-76 L.V. MTHT76 L.V. MTH-76 L.V. MTH76 H.V.

200 | Common Parts 1 See Pages 4—7 - = _ _ _ _
201 | Device Pre-Rotation 1 | 364-15249 1 | 364-15249 1 | 364-15249 1 | 364-15249
202 | Tubing, Elect. tnc.5/81.0.x 24 Lg. - - — - - - 1 | 064-31423
203 | Ring, Seal tmpeller 1 | 064-20431 1 | 064-20431 1 | 064-20431 1 | 064-20431
204 |Washer, Flat Spring 1 | 064-05741 1 | 064-05741 1 | 064-05741 1 | 064-05741%
205 |Plate, Nozzle Base 1 | 064-20410 1 | 064-20410 1 | 064-20410 1 | 064-20410
206 | Plate, Diffuser 1 | 064-11638 1 | 064-11638 1 | 064-11638 1 | 064-11638
207 | Impeller 1 | 06446180 1 | 064-46180 1 | 064-46180 1 | 064-46180
208 | Ring, Ret. 0i! Seal 1 | 064-05742 1 | 064-05742 1 | 064-05742 1 | 064-05742
209 | Terminal, Motor e 6 | 025-18133 6 | 025-18133 6 | 025-18133 3 | 025-18133
210 | Lug, Elect - - - - - - 1 | 025-19985
211 | Label, Ground - - — — - - 1 035-02712
212 |Scr., Cap Hex Hd. 1/4-20 UNC x 1/2 - — - - - - 1 | 021-08379
213 | Lockwasher - - -~ — - - 1 | 021-08276
214 | Scr., Mach. Rd. Hd. Recd. #10-24 x 1/2 | — - — - - - 1 | 021-08209
215 | Bracket, Term. 6 | 06442259 6 | 06442259 6 | 06442259 3 | 064-27898
216 |Bar, Elec. Jumper 3 | 76495037-003 | 3 [ 764-95037-003 3 | 764-95037-003 - -
217 | Rotor, Hermetic Motor 1 | 364-46190 1 | 364-46190 1 | 364-46164 1 | 36446198
218 | Lockwasher, Spring 3/8 6 | 021-06247 6 | 021-05247 6 | 021-05247 3 | 021-05247
219 | Housing, Motor ) 1 | 064-46170 1 | 064-46136 1 | 06446136 | 1 | 064-46153
220 | Scr., Cap Hex Hd. 3/8-16 x 1-1/2 Lg. 6 | 021-01497 6 | 02101497 6 | 021-01497 3 | 021-01497
221 | Nut, Hex 3/8 6 | 021-00466 6 | 021-00466 6 | 021-00466 3 | 021-00466
222 |Washer, Plain 13/32 1.0. 12 | 021-01274 12 | 02101274 12 | 021-01274 6 | 02101274
223 |Washer, Plain 21/32 1.0. = - - - - - 3 | 021-01239
224 | Adhesive, Sealing — - — — . — .010| 013-02065
225 | Tuhe, Micarta - - - - - - 3 | 064-42127
226 | Label, Safety Notice 1 | 035-03156 1 | 03503156 1 | 035-03156 - -
227 |Scr., Cap Hex Hd.5/16-18 UNC x 1/2 1 | 021-01411 1 | 021-01411 1 | 021-01411 - -
228 | Plate, Insulating — _ = e _ _ 3 025-14470
229 |Insulation, Thermal 1 | 064-24462 1 | 064-24462 1 | 064-24462 1 | 064-29412
230 | Lockwasher, 5/16 1 | 021-08697 1 021-08697 t | 021-08697 — -
231 | Strap, Cable - - - - - - 1 | 025-11098
232 | Cover, Elect. End Support 2 | 064-21502 2 | 064-21502 2 | 064-21502 - -
233 |Scr. Cap 12 Pt. Hd. 1/4-20x 3/4 Lg. 4 | 021-11741 4 | 021-11741 4 | 021-1174 - -
234 | Nut, Hex 1/4-20 UNC 4 ]1021-00450 4 | 021-00450 4 | 021-00450 — -
235 | Insulation, Thermal 2 | 064-24480 2 | 064-24480 2 | 064-24480 - -
236 | Tape, Glass Fibre - - - - - 1Ft. | 035-00131
237 | Label, Caution - - - - - - 1 | 03500874
238 | Insulation, Thermal 3/4 1.0.x 1/2 x 1 6 | 064-46087 6 | 064-46087 6 | 06446087 - -
239 | Cover, Liquid Seal 1 | 36446121 1 | 36446121 1 | 364-46196 1 | 364-46196

TABLE 2 — VARIABLE PARTS — LTH 67 & 76 (OPEN COMPRESSOR)

— BB i 364-46201-002 B 364-46201-003
LTH-67 LTH-76
200 | Common Parts 1 See Pages 4-7 — -
201 | Device Pre-Rotation 1 364-15250 1 364-15249
202 | Ring, Retaining Oil Seal 1 | 064-06243 1 | 064-05742
203 | Ring, Seal Impeller 1 | 064-20430 1 | 064-20431
204 |Washer, Flat Spring 1 |064-06242 1 | 064-05741
205 | Plate Nazzle Base 1 |064-20403 1 | 064-20410
206 | Ptate Diffuser 1 |064-11810 1 | 064-11638
207 | Impeller 1 | 06446179 1 | 064-46180
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